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A 980 PARTS LATALLG

2/N 8490/

Sasela

RV DESCRIPTIEN FCN BY  [ATE

- RELEASED TO PRUDUCTIEN 1208 PM 8-19-90

A 92773 WAS 92771, 9117 WAS G111 1281 BS  5-02-9/

5 ADDED TTEM 39, ITEM #7 WAS 093406 3t PM 7-8-97

L ONUNIT, ADDED TTEMS 40, 41, 42, 416 PM 6-24-49

0 ON BRKT KIT ITEM 15 WAS 091870, 451 PM - 10-22-98
UN SAFETY KT TTEM 7 WAS 93601

- ONBRKT KIT, TTEM 16 WAS LTY 4 1300 PM - 9-3-99

- ON UNIT PAGE: ADDED TTEM #43 (P/N (091689) 1725 MU 8-21-01

G ONONIT PAGE: MADE ITEM 42 ONE SINGLE BAR (748 P M 1-31-02

H  ON UNIT PAGE: TTEM #29 (P/N 081319) WAS (948998 782wt 11-8-02

[ ONUNIT PAGE: ITEM B WAS 94997, ADDED TTEM 44 (81888) 180 PM 1-23-00



AB 990=kM UNLT: P/N 098350 PARTS LATALLG #094502 REV, 1

GEAR IS COLOR CODED 39
GOLD & BLACK

0916868 [ M5 SET SCREW
091689 | BELLEVILLE WASHER, 15 * PART IS INCLUDED IN DUTLINED SUBASSEMBLY.

42 | 094365| PLATE GUIDE (13 INCHES) | = o TTEM #4415 CUTTO 13" LENGTH

41 1091915| SCREW, LOWHD, 10-24 x 50 | 2| | 27 | 092801 | SAFETY STICKER !

40 | 094984 | GUIOF BAR | | 26 [092460| 13 WETERING ROLLER W/B VL[ 13 [ 091800] 4348 X 1/4 FLAT HD SCREW | +
39 | 091649 | SHOULDER SCREW, 1/4 x 1-1/4 | 2 25 | 091907 | #6-32 X 3/8 PHILLIPS HO SCW | = 121092238 COMPRESSION SPRING *
B | omou| T8 | [ 2 [062303] SHOULDER SCREW, SEAL PLATE |+ | | 11 |092090| BACKING PLATE KIT (L & R) |1
37 | 00997 | BRACKET, NOZZLE | [ 23 [062304] GUIDE PIN < |1 10 | 092370] SEAL SET (L & R) !
36 | 002415 | THRUST WASHER | | 22 | 0ao604| TOVER NOZZLE <1 |9 o900 EccenTRIC )
35 | 091940 | SPRING PIN | ] 21 | 00241 | WAVE WASHER 2| | 8 |0%612] WETERING GAUGF )
34| 091997 | OSC. RETAINING CLIP «| | 20 | 092470| 13" FORM ROLLER W/B || 7 | 000007| SPRING, COMPRESSION 2
33 | 091965 | OSC. RETAINING WASHER | | 19 [020040| GEAR CLUTCH ASSY, AB 8SB0 | 1| | 6 | D094991| DSCILLATOR POST )
32 [ 091117] OSC. DRIVF SHAFT FOLLOWER | + | | 18 | 004987 | 1.D. STICKER (4B 990) 1| |5 | 004995| TIE PLATE !
31| 002259 | TAB SPRING COVER | |17 [001853] #10-32 % 1,12 SOC, HD. SCREW[ 6 | | 4 | 008750| BRACKET NOZZLE ASSEMBLY |
30 00223 | T4B SPRING | | 16 | 002401 | BEARING (6000) | |3 [001219] ROLLER ALTGNMENT BLOCK 2
20 | 091319 | OSCILLATOR, 13-1/4 HARD | 1| | 15 |091813| #10-24 X 1/2 SET SCREW 2 | | 2 |0049%] END FRAME, LK. 1
28 |omoo| TIF AR U | 14 001811 | #10-24 X 1/4 SET SCREW 2| | 1 | 094993 END FRAME, R.H. 1

[TEM#| PART 4 UESCRIPTION OTY| | [TEMH PART 4 OESCRIPTION OTY| |LTEME| PART # DESCRIPTIIN 4Ty



B Y9s00/79900 BRACKET KIT: P/N 094/cl PARTS CATALOG #094962 REV I

+ TTEMS MARKED ARE PART OF AN DUTLINED SLBASSEMBLY.

w% THIS STUD IS LSED IN PLACE OF ITEM 4 ON SOME
NEWER PRESS MIDELS.

EXISTING ABD WASHER sk CALIBRATED BOTTLE AND DISPENSING VALVE ASSEMBLY

ARE NOT INCLUDED WITH BRACKET KIT, P/N 094780,

33 | 094986 | TUBING, 172 T.D. | 22| 091934 | E-RING, 5/16 Z [1. | 093814 | SHOULDER BOLT Z
32| 092750 | ADAPTER BASE ASSY | 21| 093794 | ABD FORM LINK ASSY I 10, | 093543 | BRACKET ECCENTRIC /
31| 091943 | 3732 x | ROLL PIN | 0. | 0035064 | DPERATION STICKER | g, | 091980 | 7/16-20 NUT |
0. | 093787 | POSITIVE STOP ASSY I 19, 1 099765 | 0-RING * B. | 093612 | BEARING BOLT SLEAVE 1
29. | 099809 | POSITIVE STOP BOLT I 18. | 092760 | DISPENSING VALVE ASSY ok 7. | 093612 | BEARING BOLT 1
8. | 082740 | BOTTLE VALVE ASSY ! 17, | 092771 | ROUND CALTBRATED BOTTLE ok 6. | 093818 | ECCENTRIC SHAFT BUSHING /
Z1. | 093799 | ABD SHORT LINK | 16, | 091895 | 1/4-28 x 3/8 BUTTON HEAD SCREW] 3 5. | 091910 | 916 CALLAR /
2o, | 091935 | E-RING, 3/8 / 15, | 081875 | 1/4-20 x 3/8 SOC HO CAP SCREW | 1 4. 1 093613 | DETENT STLO |
5. | 091956 | SPACER WASHER / 14, | 081867 | 1/4-20 x 1/2 HEX HEAD SCREW 4 3. | 093805 | BOLT RETAINER ASSY ?
241 099801 | ABD LING LINK I 13, | 093811 | TORSION SPRING I 2. | 090910 | L.H. MOUNTING BRACKET ASSY |
23, | 091816 | #10-24 x 3/8 BUTTON HD CAP SCw| 2 12| 094987 | STID, DETENT, 5/16 THREAD I [, 1090820 | R.H. MOUNTING BRACKET ASSY I
TTEM | PART NO| DESCRIPTION TY.| | TTEM | PART NOJ DESCRIPTION OTY. || TTEM | PART NO DESCRIPTION 7Y,




DAMPENER RETROFIT

+ THESE ARE ONLY USED ON MOTORTZED

PARTS CATALOG #094962 REV. I

2 é/l

18 1094978 | R.H. BRACKET SUPPORT | 9 094973 | GUARD, AB 990 |

17 1 091855 | #10-32 x 5/8 FLAT HEAD SCREW ? 8 093602 | L.H. GUARD SUPPORT BKT |

16 | 094130 | SPACER ? ) 093609 | ASSY, LOCKOUT |

15 1091932 | 1/4-20 NUT ? i) 092370 | KOMPAC SEAL SET |

141 091951 | WASHER, FLAT 3 9 093555 | KOMPAC WRENCH ?
221 091816 | 10-24 x 3/8 BUTTON HD CAP SCW | 6 131 091859 | 1/4-20 x 3/4 BUT HD CAP SCREW | 2 4 090795 | 3/32 T-WRENCH |
211 094977 | L.H. GUARD SUPPIRT | 121 091842 | #10-32 x 5/8 SOCKET HO CAP SCWp 2 3 092778 | KOMPAC SYRINGE |
200 1094972 | R.H. GUARD SUPPIRT | I 091969 | #10-32 LOCK NUT 4 ? 094999 | BRACKET, BOTTLE (AB 990) |
19 | 094988 | L.H. BRACKET SUPPORT | 101091952 | SPACER | | 091817 | #10-24 x 174 BUTTON HD CAP SCW| 4
TTEM | PART NO| DESCRIPTIEN {7y, TTEM | PART NO| OESCRIPTIEN Ty, TTEM | PART NI, OESCRIPTIIN [Ty,






